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Single RU

Maximum power spectral density

Test Result
TestMode Antenna | Freq(MHz)| RuSize Rulndex [ dBR;r?/S3LI1<If-|z] [ dBrl;:gllez] Verdict
26Tone RUO -7.68 <8.00 PASS
Antll 2412 52Tone RU37 -7.79 <8.00 PASS
106Tone RUS53 -8.10 <8.00 PASS
26Tone RUO -8.21 <8.00 PASS
Ant10 2412 52Tone RU37 -8.48 <8.00 PASS
106Tone RUS53 -8.25 <8.00 PASS
26Tone RUO -4.93 <8.00 PASS
total 2412 52Tone RU37 -5.11 <8.00 PASS
11AX20MIMO 106Tone RU53 -5.16 <8.00 PASS
26Tone RU8 -7.97 <8.00 PASS
Antl11 2462 52Tone RU40 -8.07 <8.00 PASS
106Tone RU54 -7.58 <8.00 PASS
26Tone RU8 -8.01 <8.00 PASS
Ant10 2462 52Tone RU40 -7.60 <8.00 PASS
106Tone RU54 -7.78 <8.00 PASS
26Tone RU8 -4.98 <8.00 PASS
total 2462 52Tone RU40 -4.82 <8.00 PASS
106Tone RU54 -4.67 <8.00 PASS
Sporton International Inc. (Shenzhen) Page Number : A129 of A135

TEL : 86-755-8637-9589
FAX . 86-755-8637-9595



s=amranas. FCC RF Test Report Report No. : FR402403C

Test Graphs
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Appendix B. AC Conducted Emission Test Results

. . Temperature : 22~24°C
Test Engineer : |Yuki Tang : =
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Level {(dBuV) Date: 2025-02-12
100
87.5
75.0
62.5 FCC156_GP
I
50.0 | FCC 15C_AVG
37.5 * 1L
25.0
125
%015 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : C002-5Z
Condition : FCC 15C_QP LISN_2024-L-1 LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz dBu¥ dB dBuY dBu¥ dB dB
1 e.16 37.28 -18.37 55.65 17.68 9.67 18.81 Average
2 @.16 47.38 -18.27 B5.85 27.7@ 9.67 1l1@.el QP
3 8.26 27.44 -24.12 51.56 7.78@ 9.78 16.84 Average
4 8.26 37.74 -23.82 6l.56 18.88@ 9.78 1le.ed4 QP
5 8.43 25.32 -21.88 47.28 5.68 9.63 18.89 Average
& @8.43 41.32 -15.83 57.28 21.6@ 9.63 1@.89 QP
7 @.58¢ 34.83 -11.17 460.88 15.1@ 9.62 1€.11 Average
8 * e.58 47.33 -B8.67 56.88 27.08 9.62 18.11 QP
9 @8.55 28.85 -17.95 46.86 8.3@ 9.63 18.12 Average
1@ @8.55 42.35 -13.65 56.88 22.68 9.63 16.12 QP
11 5.98 3b6.82 -13.38 56.88 16.71 9.61 18€.3@ Average
12 5.98 47.72 -12.28 o©8.88 27.81 9.61 18.38 QP

Sporton International Inc. (ShenZhen) Page Number : Bl of B2
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. . Temperature : 22~24°C
Test Engineer : |Yuki Tang - =
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Date: 2025-02-11
JopLevel {dBuv) e:
87.5
75.0
62.5 FEC15C_QP
I
50.0 | A FCC 15C_AVG
1
37.51
25.0 1
125
%0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : CO02-57
Condition : FCC 15€_QP LTSN_2024-N-1 NEUTRAL
Over Limit Read LISN Cable
Freq Lewel Limit Line Lewel Factor Loss Remark
MHz dBuV dB dBuv dBuV dB dB
1 @.1e6 34.84 -28.85 55.89 15.1@ 9.73 1€.81 Average
2 8.16 43.84 -22.65 B5.69 23.38 9.73 1e.e1 QP
3 8.45 27.99 -18.94 46.93 .28 9.78 18.89 Average
4 @.45 41.89 -15.84 56.93 21.3@ 9.78 1l1e.e9 QP
5 @8.51 34.88 -11.28 460.88 15.88 9.69 1€.11 Average
B * 8.51 44.38 -11.78 56.88 24.58 9.69 18.11 QP
7 @8.56 38.41 -15.59 46.88 1@.68 9.69 18.12 Average
8 8.56 43.11 -12.89 560.8@ 23.3@ 9.69 1e.12 QP
9 5.74 31.e4 -18.96 56.88 11.l@ 9.65 18.29 Average
1@ 5.74 44,84 -15.36 68.88 24.7@ 9.65 18.29 QP
11 6.95 22.8@8 -27.28 G56.88 2.88 9.64 18.36 Average
12 6.95 3B.28 -21.88 o0@.80 18.:2@ 9.64 1€.36 QP
Note:
1. Level(dBpV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
Sporton International Inc. (ShenZhen) Page Number : B2 of B2
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Appendix C. Radiated Spurious Emission Test Data

Relative Humidity :  50%

Test Engineer : Wenbo Xiao
Temperature : 20°C~22°C
Radiated Spurious Emission Test Modes
Mode (BMaSg) Antenna Modulation Channel | Frequency g::? RU Remark
Mode 19 | 2400-2483.5 | STBC 10+11 802.11b 01 2412 1Mbps - -
Mode 20 = 2400-2483.5 | STBC 10+11 802.11b 06 2437 1Mbps - -
Mode 21 = 2400-2483.5 | STBC 10+11 802.11b 11 2462 1Mbps - =
Mode 22 = 2400-2483.5 | STBC 10+11 802.11g 01 2412 6Mbps - -
Mode 23 = 2400-2483.5 | STBC 10+11 802.11g 06 2437 6Mbps - -
Mode 24 | 2400-2483.5 | STBC 10+11 802.11g 11 2462 6Mbps - -
Mode 25 = 2400-2483.5 | STBC 10+11 802.11ax HE20 01 2412 MCS8 Full RU -
Mode 26 = 2400-2483.5 | STBC 10+11 802.11ax HE20 06 2437 MCS8 Full RU -
Mode 27 = 2400-2483.5 | STBC 10+11 802.11ax HE20 11 2462 MCS8 Full RU =
Mode 28 = 2400-2483.5 | STBC 10+11 802.11ax HE40 03 2422 MCS8 Full RU -
Mode 29 | 2400-2483.5 | STBC 10+11 802.11ax HE40 06 2437 MCS8 Full RU -
Mode 30 | 2400-2483.5 | STBC 10+11 802.11ax HE40 09 2452 MCS8 Full RU -
Mode 31 | 2400-2483.5 | STBC 10+11 802.11ax HE20 01 2412 MCS8 Single RU RU26/0 -
Mode 32 = 2400-2483.5 | STBC 10+11 802.11ax HE20 11 2462 MCS8 Single RU RU106/54 -
Mode 33 = 2400-2483.5 | STBC 10+11 802.11ax HE40-LF 09 2452 MCS8 Full RU LF
Mode 34 = 2400-2483.5 | STBC 10+11 802.11g 10 2457 6Mbps - -
Mode 35 = 2400-2483.5 | STBC 10+11 802.11g 09 2452 6Mbps - -
Mode 36 | 2400-2483.5 | STBC 10+11 802.11ax HE20 10 2457 MCS8 Full RU -
Mode 37 | 2400-2483.5 | STBC 10+11 802.11ax HE20 09 2452 MCS8 Full RU -
Mode 38 = 2400-2483.5 | STBC 10+11 802.11ax HE20 08 2447 MCS8 Full RU -
Mode 39 = 2400-2483.5 | STBC 10+11 802.11ax HE20 07 2442 MCS8 Full RU -
Mode 40 = 2400-2483.5 | STBC 10+11 802.11ax HE40 04 2427 MCS8 Full RU -
Mode 41 = 2400-2483.5 | STBC 10+11 802.11ax HE40 05 2432 MCS8 Full RU -
Mode 42 | 2400-2483.5 | STBC 10+11 802.11ax HE40 08 2447 MCS8 Full RU -
Mode 43 = 2400-2483.5 | STBC 10+11 802.11ax HE40 07 2442 MCS8 Full RU -
Mode 44 | 2400-2483.5 | STBC 10+11 802.11ax HE20 02 2417 MCS8 Full RU -
Mode 45 2400-2483.5 | STBC 10+11 802.11ax HE40 09 2452 MCS8 Full RU -
3 LTE B48
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Summary of each worse mode

Mode Modulation Ch. Fh;eH(i) (dléi\@%) (dgiun;'/i/tm) M(zrg)in Pol. ‘ 'ngk ‘ Result | Remark
19 802.11b 01 2386.31 49.06 54.00 -4.94 \ AVERAGE Pass | Band Edge
19 802.11b 01 4824.00 36.06 54.00 -17.94 H Average Pass Harmonic
20 802.11b 06 - - - - - - - Band Edge
20 802.11b 06 7311.00 40.75 54.00 -13.25 H Average Pass Harmonic
21 802.11b 11 2487.65 48.44 54.00 -5.56 \% AVERAGE Pass | Band Edge
21 802.11b 11 7386.00 40.25 54.00 -13.75 H Average Pass Harmonic
22 802.11g 01 2389.95 52.74 54.00 -1.26 \ AVERAGE Pass | Band Edge
22 802.11g 01 4824.00 43.31 74.00 -30.69 H Peak Pass Harmonic
23 802.11g 06 - - - - - - - Band Edge
23 802.11g 06 7311.00 45.14 74.00 -28.86 \% Peak Pass Harmonic
24 802.11g 11 2483.51 52.84 54.00 -1.16 \% AVERAGE Pass | Band Edge
24 802.11g 11 7386.00 45.85 74.00 -28.15 \% Peak Pass Harmonic
25 802.11ax HE20 01 2389.95 53.16 54.00 -0.84 Y AVERAGE Pass | Band Edge
25 802.11ax HE20 01 4824.00 45.36 74.00 -28.64 \ Peak Pass Harmonic
26 802.11ax HE20 06 - - - - - - - Band Edge
26 802.11ax HE20 06 4874.00 44.20 74.00 -29.80 H Peak Pass Harmonic
27 802.11ax HE20 11 2483.51 51.70 54.00 -2.30 \% AVERAGE Pass | Band Edge
27 802.11ax HE20 11 4924.00 45.28 74.00 -28.72 \% Peak Pass Harmonic
28 802.11ax HE40 03 2389.97 53.27 54.00 -0.73 Y AVERAGE Pass | Band Edge
28 802.11ax HE40 03 7266.00 44.27 74.00 -29.73 H Peak Pass Harmonic
29 802.11ax HE40 06 2483.62 52.66 54.00 -1.34 H AVERAGE Pass | Band Edge
29 802.11ax HE40 06 7311.00 43.70 74.00 -30.30 H Peak Pass Harmonic
30 802.11ax HE40 09 2483.54 53.59 54.00 -0.41 \% AVERAGE Pass | Band Edge
30 802.11ax HE40 09 7356.00 44.06 74.00 -29.94 \% Peak Pass Harmonic
31 802.11ax HE20 01 2389.82 35.19 54.00 -18.81 Y AVERAGE Pass | Band Edge
31 802.11ax HE20 01 - - - - - - - Harmonic
32 802.11ax HE20 11 2483.55 49.27 54.00 -4.73 \% AVERAGE Pass | Band Edge
32 802.11ax HE20 11 - - - - - - - Harmonic
33 o0 Hax 09 30.00 2897 4000 = -11.03 v PEAK  PASS LF
34 802.11g 10 2483.53 53.04 54.00 -0.96 H AVERAGE Pass | Band Edge
34 802.11g 10 - - - - - - - Harmonic
35 802.11g 09 2483.54 53.39 54.00 -0.61 \ AVERAGE Pass | Band Edge
35 802.11g 09 - - - - - - - Harmonic
36 802.11ax HE20 10 2483.70 52.54 54.00 -1.46 \% AVERAGE Pass | Band Edge
36 802.11ax HE20 10 - - - - - - - Harmonic
37 802.11ax HE20 09 2483.54 52.12 54.00 -1.88 \% AVERAGE Pass | Band Edge
37 802.11ax HE20 09 - - - - - - - Harmonic
38 802.11ax HE20 08 2483.62 51.83 54.00 -2.17 \% AVERAGE Pass | Band Edge
38 802.11ax HE20 08 - - - - - - - Harmonic
39 802.11ax HE20 07 2483.56 53.12 54.00 -0.88 \% AVERAGE Pass | Band Edge
39 802.11ax HE20 07 - - - - - - - Harmonic
40 802.11ax HE40 04 2389.74 53.48 54.00 -0.52 \% AVERAGE Pass | Band Edge
40 802.11ax HE40 04 - - - - - - - Harmonic
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Mode Modulation Ch. (FereH(i) (dléi\cjlm) (dgiun;'/i/tm) M(zrg)in Pol. ‘ 'ngk ‘ Result | Remark
41 802.11ax HE40 05 2389.88 53.10 54.00 -0.90 \ AVERAGE Pass | Band Edge
41 802.11ax HE40 05 - - - - - - - Harmonic
42 802.11ax HE40 08 2484.21 51.69 54.00 -2.31 \ AVERAGE Pass | Band Edge
42 802.11ax HE40 08 - - - - - - - Harmonic
43 802.11ax HE40 07 2483.56 53.50 54.00 -0.50 H AVERAGE Pass | Band Edge
43 802.11ax HE40 07 - - - - - - - Harmonic
44 802.11ax HE20 02 2389.95 52.94 54.00 -1.06 \ AVERAGE Pass | Band Edge
44 802.11ax HE20 02 - - - - - - - Harmonic

802.11ax HE40 09 2483.73 51.45 54.00 -2.55 H AVERAGE Pass | Band Edge
° 802.11ax HE40 09 4904.00 46.96 74.00 -27.04 H Peak Pass Harmonic
Sporton International Inc. (Shenzhen) Page Number : C30of C81
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19
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT STBC 10+11
Pol. Horizontal Fundamental
. Ll i) Date: 2025-01-22 vl i) Date: 2025-01-22
1225 1225
1050 1040 i
i15 i15
PEAK_74
104 14
25 1 25
Peak bt e I
10 30
115 115
1 3. 1362 188, i, 40 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 1386.57 50.71 74.00 -3.19 48.72 30.78 5.36 3415 266 13 PEAK 1 2812.00 101,04 -----v -=noe- 9.02 .78 538 M.04 266 13 PEM
Lol i) Date: 2025-01-22 Lol i) Date: 2025-01-22
1225 1225
1050 1040 :
i15 i15
104 104
AVG 54
525 1 525
Avg
10 30
115 115
1 3. 2362, 28, 414, 4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 1386.31 45.55 54.00 -8.45 43.56 30.78 5.36 34.15 266 13 AVERAGE 1 M12.00 98.47 ------ ------ 9%.44 30.78 538 3413 266 13 AVERAGE
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19

Mode Band Edge

2400-2483.5_802.11b_CHO1_2412MHz

ANT STBC 10+11
Pol. Vertical Fundamental
. Ll i) Date: 2025-01-22 vl i) Date: 2025-01-22
1225 1225
1050 1050 !
i15 i15
PEAK_74
104 14
525 ! 525
Peak - bt
10 30
115 115
1 3. 1362 188, i, 40 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
freg level Line (dB) Level Factor Loss Factor Remark freg Level Line (dB) Level Factor Loss Factor Remark
Wodhindn B0 B 0 B o deg Wodin e BN B 0 B o deg
1 238657 53.45 74.00 -20.55 51.46 30.78 5.36 3415 223 267 PEAK 1 282,00 103.13 --veev =omeee 1.1 3078 538 M4 23 267 PEAK
Lol i) Date: 2025-01-22 Lol i) Date: 2025-01-22
1225 1225
1050 1040 i
i15 i15
104 104
. AVG 54
525 \ 525
Avg
10 30
115 115
1 3. 2362, 28, 414, 4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodhindn B0 B 0 B o deg Wodin e BN B & B o deg
1 238631 49.00 34.00 -4.94 47.07 30.78 536 3415 223 267 AVERAGE 1 2412.00 100,99 ------ ------ 98.87 30.78 5.8 3413 23 267 AVERAGE
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TEL : 86-755-8637-9589
FAX : 86-755-8637-9595




somoncas. FCC RF Test Report Report No. : FR402403C

Pol. Horizontal Vertical
.- Lewl(dBim) Date: 2025-1-22 Lol ¢} Date: 2025-01-22
1225 1225
1m LNl
815 LIt
PEAK.T4 PEAK 74
100 100
G 54 G 54
s 1 1
.
Peak MWMWWMMVWW S e e At e e
350 30
Avg
115 1.
3000 6000, 9000. 12000 15000. 18000 3000 6000 9000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi & BN Bh B B o e Midwh W &8 BN Bh B B @ e
1 4824.00 44.04 74.00 -29.9 63.58 36.42 8.8 64.84 146 89 Peak 1 4824.00 43.87 74.00 -30.13 63.41 36.42 .88 64.84 186 213 Peak
1 482400 36.06 54.00 -17.94 55.60 36.42 B8.88 64.84 146 89 Average 1 482400 35.29 54.00 -18.71 54.83 36.42 B8.88 64.84 186 213 Average
Sporton International Inc. (Shenzhen) Page Number : C6 of C81

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595



somoncas. FCC RF Test Report Report No. : FR402403C

Pol. Horizontal Vertical
Date: 202501-22 Date: 2025-01-22
1 4eLﬂ‘iﬂI(dBIJ‘Jlm) " Level {dBuVim)
1225 1225
875 875
PEAK 74 PEAK 74
700 70,
AVG 54 . AVG_54)
525
Peak 1 WW{ e e et A g b e Hj | iy i IR b bl
R ko
350 30
Av
9 115 fr.
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Mz dBuV/m dBuv/m  d8 dBwV dBm A8 B m deg Mz dBuV/m dBuV/m 08 BV dB/m  dB B m deg
1 4878.00 42.63 74.00 -31.37 6.4 36.50 B8.72 643 --- - Peak 1 4878.00 4278 74.00 -31.22 62.39 36.50 B.72 64.83  --- - Peak
2 731.00 4518 74.00 -28.82 63.12 36.89 10.18 65.01 301 127 Pesk ? 7311.00 48.9 74.00 -25.10 66.84 36.89 10.18 65.01 189 210 Peak
3 731.00 40.75 54.60 -13.25 5B.69 36.89 10.18 65.81 301 127 Average 3 73100 39.83 54.00 -18.17 57.77 36.89 10.18 65.81 189 210 Average
Sporton International Inc. (Shenzhen) Page Number : C7 of C81

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595



s ss. FCC RF Test Report Report N

0.: FR402403C

21

Mode Band Edge

2400-2483.5_802.11b_CH11_2462MHz

ANT STBC 10+11
Pol. Horizontal Fundamental
. Lo i) Date: 2025-01-22 vl i) Date: 2025-01-22
1225 1225
1050 1040 1
i15 i15
PEAK_BE 74 PEAK_74
104 14
525 | 525
Peak bl ) o Aot
10 30
115 115
2462 Usd5 una 848 U4 2500 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 2487.57 52.30 74.00 -21.70 50.14 30.80 5.6 3410 30 0 PEAK 1 2462.00 100,09 -----v -=--=- 97.97 .79 5.4 M1 30 BPEM
Lol i) Date: 2025-01-22 Lol i) Date: 2025-01-22
1225 1225
1050 1040 i
i15 i15
104 104
AVG_BE 54 AVG 54
525 T 525
A9 ]
10 30
115 115
2462 B35 umn2 M348 U4 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 M87.76 47.62 54.00 -6.38 45.46 30.80 5.46 3410 310 @ AVERAGE 1 2462.00 97.88 ------ ------ 9.76 30.79 5.4 MU 30 @ AVERAGE
Sporton International Inc. (Shenzhen) Page Number . C8 of C81

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595




saranas. FCC RF Test Report

Report No. : FR402403C

21
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT STBC 10+11
Pol. Vertical Fundamental
. Lo i) Date: 2025-01-22 vl i) Date: 2025-01-22
1225 1225
1050 1040 1
i15 i15
PEAK_BE 74 PEAK_74
104 14
525 ! 525
Peak Ay i e i ¥ s l ol
30 5" e
115 115
2462 Usd5 una 848 U4 2500 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 2487.54 53.48 74.00 -20.50 51.32 30.80 5.6 3410 132 266 PEAK 1 2462.00 10079 -----v -=nom- 98.68 30.79 5.44 3412 132 266 PEAK
Lol i) Date: 2025-01-22 Lol i) Date: 2025-01-22
1225 1225
1050 1040 1
i15 i15
104 104
AVG_BE 54 AVG 54
525 525
Avg L_--
10 30
115 115
2462 B35 umn2 M348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 2487.65 48.44 54.00 -5.56 46.28 30.80 5.46 34.10 132 266 AVERAGE 1 262,00 98.32 ------ ------ 9.2 30.79 5.43 3412 132 266 AVERAGE
Sporton International Inc. (Shenzhen) Page Number : C9 of C81

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595




somoncas. FCC RF Test Report Report No. : FR402403C

Pol. Horizontal Vertical
Date: 202501-22 Date: 202501-22
1 4£‘|L|!‘ml(|m1'|"rn) " Level (dBuVim)
1225 1225
075 075
PEAK T4 PEAK 74
100 0.
AVG_54 AVG_B4)
25 7 7
Peak M:Mw”""‘““" g " Pt oo 1#"‘*&'”””“"»*’"#&“"’""’ N b o et P
MWM SENWM
Av
g 175 I
3000 6000. 9000 12000, 15000, 18000 3000 f000. 9000. 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Mz dBuV/m dBuv/m  d8 dBwV dBm A8 B m deg Mz dBuV/m dBuV/m 08 BV dB/m  dB B m deg
1 4924.00 42.93 74.00 -31.07 62.60 3658 857 64.82 --- - Peak 1 494.00 4187 74.00 -32.13 6L 3658 857 6482 -~ --- Peak
2 7386.00 45.81 74.00 -28.19 63.80 36.81 10.18 64.98 302 219 Peak ? 7386.00 48.15 74.00 -25.85 66.14 36.81 10.18 64.98 186 206 Peak
3 7386.00 40.25 54.00 -13.75 58.24 36.81 10.18 64.98 302 219 Average 3 7386.00 39.67 54.00 -14.33 57.66 36.81 10.18 64.98 186 206 Average
Sporton International Inc. (Shenzhen) Page Number : C10 of C81

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595



s ss. FCC RF Test Report Report No. : FR402403C

22

Mode Band Edge

2400-2483.5_802.11g_CHO1_2412MHz

ANT STBC 10+11
Pol. Horizontal Fundamental
. Ll i) Date: 2025-01-22 vl i) Date: 2025-01-22
1225 1225
1050 1040 i
i15 i15
PEAK_74
104 14
1
525 525
Peak ’ ; b o | el ot
10 30 -
115 115
1 3. 1362 188, i, 40 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 1389.82 60.49 74.00 -13.51 58.49 30.78 5.36 34.14 400 218 PEAK 1 2.0 99.07 ----ev -omeee 97.06 30.78 5.37 4.4 400 B PEAK
Lol i) Date: 2025-01-22 Lol i) Date: 2025-01-22
1225 1225
1050 1040
1
i15 i15
104 104
VG 54
525 525
10 30
Mtrnr
115 115
1 3. 2362, 28, 414, 4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 1389.95 47.48 54.00 -6.501 45.48 30.78 5.36 34.24 400 218 AVERAGE 1 M12.00 91.96 ------ ------ 89.92 30.78 5.39 3413 460 218 AVERAGE
Sporton International Inc. (Shenzhen) Page Number . C11 of C81

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595




saranas. FCC RF Test Report

Report No. : FR402403C

Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
ANT STBC 10+11
Pol. Vertical Fundamental
. Ll i) Date: 2025-01-22 vl i) Date: 2025-01-22
1225 1225
{150 {150 !
i15 i15
PEAK_74
104 1 14
525 525
Peak e Al
10 30
115 115
1 3. 1362 188, i, 40 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodhindn B0 B 0 B o deg Wodin e BN B & B o deg
1 1389.82 65.58 74.00 -B.42 63.58 30.78 5.36 3414 41 270 PEAK 1 282,00 103,33 ---nev =omeee 10131 078 538 M4 41 70 PEM
Lol i) Date: 2025-01-22 Lol i) Date: 2025-01-22
1225 1225
1050 1040 "
i15 i15
104 104
AVG 54
525 525
Avg J LH
10 30
kaprivar R me
115 115
1 3. 2362, 28, 414, 4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodhindn B0 B 0 B o deg Wodin e BN B & B o deg
1 2389.95 52.74 54.00 -1.26 50.74 30.78 536 3414 241 270 AVERAGE 1 21200 95.94 ----n -eeeen 93.90 30.78 5.39 3413 41 270 AVERAGE

Sporton International Inc. (Shenzhen)
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595

Page Number . C12 of C81




somoncas. FCC RF Test Report Report No. : FR402403C

Pol. Horizontal Vertical
Lo i) Date: 20250209 Lo g Date: 20250209
1225 1225
18] 075
PEAK_T4 PEAK T4
100 100,
VG 54 AVG_54)
Peak 523 3 1 PSR
A S R g pa | e
Avg 30 30
175 fl
3000 6000. 000. 12000, 15000, 18000 3000 6000. 9000. 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Modfn B B BN B B B o deg Mpdfn B & B b B B @ deg
1 484.00 4331 74.00 -30.69 62.85 36.42 .88 6484 - --- Peak 1 484.00 42.61 74.00 -3.39 6215 36.42 .88 G484 -~ --- Peak
Sporton International Inc. (Shenzhen) Page Number : C13 of C81

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595



somoncas. FCC RF Test Report Report No. : FR402403C

Pol. Horizontal Vertical
Lol Date: 025,029 Lol Date: 2025029
1225 1225
1050 105,
815 LIt
PEAK 74 PEAK 74
100 100
WG 54 WG 54
Peak w 1 1 2 T, vt
MNWM o AN bt 4 MWWW~MW¢WW e
k) 30
Avg
115 fr.
3000 000, 1 15000, 18000 3000 G000, 9000, 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Wodndiin & BN Bh & B @ g
1 4870.00 £3.53 74.00 -30.47 63.14 36.50 B.72 64.83 --- - Peak 1 4878.00 43.17 74.00 -30.83 62.78 36.50 B.72 64.83 --- - Peak
1 .00 4.3 74.00 -31.77 60.17 36.89 10.18 65.01 --- - Peak 1 7311.00 45.14 74.00 -28.86 63.08 36.89 10.18 65.01 --- - Peak
Sporton International Inc. (Shenzhen) Page Number : Cl14 of C81

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595



saranas. FCC RF Test Report

Report No. : FR402403C

24
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT STBC 10+11
Pol. Horizontal Fundamental
Ly i) Date: 2025-01-22 v i) Date: 2025-01-22
1225 1225
1050 1050 i
L 875
PEAK_BE T4 PEAK_74
104 104
1
525 525
Peak N " o
30 7
115 115
262 Usd5 una p48 U4 2500 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Remark
MeBiBE B B B B @ dyg WeBn B BN B B B o dy
1 28370 60.67 74.00 -13.33 58.52 30.80 5.46 3411 391 0 PEAK 1 62,00 97.7 ----vv -onoe- 95.60 30.79 5.43 M2 3 BPEM
Ly i) Date: 2025-01-22 - Level i) Date: 2025-01-22
1225 1225
1050 1050
1
815 875
104 104
VG _BE 54 VG 54
525 525
Avg \k“
30 30
[ttt Y AR
115 115
2462 UB36 umn2 M348 U4 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Remark
MeBiBE B B B B @ dyg WeBn B BN B B B o dy
1 248351 50.31 54.00 -3.69 48.16 30.80 5.46 3411 391 0 AVERAGE 1 2462.00 99.65 ------ ------ B8.55 30.79 5.43 M2 M @ AVERAGE
Sporton International Inc. (Shenzhen) Page Number . C15 of C81

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595




s ss. FCC RF Test Report Report No. : FR402403C

24
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT STBC 10+11
Pol. Vertical Fundamental
Ly i) Date: 2025-01-22 v i) Date: 2025-01-22
1225 1225
1050 1050 1
875 875
PEAK_BE T4 PEAK_74
104 1 104
w NWMNMM *
Peak ol o otk pibtieh bl
i L A e
30 30
115 115
262 Usd5 una p48 U4 2500 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Remark
MeBiBE B B B B @ dyg WeBn B BN B B B o dy
1 2483.58 63.63 74.00 -10.37 61.48 30.80 5.6 3411 205 271 PEAK 1 262,00 99,65 -----v -=-om- 97.5 .79 5.43 M2 05 MIPEM
Ly i) Date: 2025-01-22 - Level i) Date: 2025-01-22
1225 1225
1050 1050
1
875 875
104 104
VG _BE 54 VG 54
525 525
AVg &_
30 30
115 115
2462 U536 umn2 M348 U4 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Remark
MeBiBE B B B B @ dyg WeBn B BN B B B o dy
1 248351 52.84 54.00 -1.16 50.69 30.80 5.46 34.11 285 271 AVERAGE 1 26200 92.29 ------ -=---- 90.19 30.79 5.43 3412 205 271 AVERAGE

Sporton International Inc. (Shenzhen)
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595

Page Number

: C16 of C81




somoncas. FCC RF Test Report Report No. : FR402403C

Pol. Horizontal Vertical
.. Lol dBi) Date: 2025-02-09 Lol dBim) Date: 2025-02-09
1225 1225
1050 105,
815 LIt
PEAK 74 PEAK 74
100 100
G 54 G 54
Peak i 1 7 e Y asabintan
MWNJWW ” AN bt 4 MWWW e i
k) 30
Avg
115 fr.
3000 6000, 1 15000, 18000 3000 6000, 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Modin B & BN B @ B o dg Mrdn B & B B @ @B @ deg
1 4924.00 42.78 74.00 -31.20 62.45 36.58 B.57 64.82 --- - Peak 1 4924.00 43.12 74.00 -30.78 62.89 36.58 B.57 64.82 --- - Peak
1 T386.00 42.12 74.00 -31.88 60.11 36.81 10.18 64.98 --- - Peak 1 7386.00 45.85 74.00 -28.15 63.84 36.81 10.18 64.98 --- - Peak
Sporton International Inc. (Shenzhen) Page Number : C17 of C81

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595



saranas. FCC RF Test Report

Report No. : FR402403C

25
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Full RU_2412MHz
ANT STBC 10+11
Pol. Horizontal Fundamental
. Ll i) Date: 20250240 vl i) Date: 20250240
1225 1225
1050 1040 1
i15 i15
PEAK_74
104 14
1
525 525
Peak [ et * ! WWWWWMW h brte
10 30
115 115
1 3. 1362 188, i, pL) 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 1389.82 6.7 74.00 -1.23 59.77 30.78 536 4.4 304 0 PEAK 1 2.0 98.77 ---nev -omeee 9%.75 .78 538 M.M4 3 BPEM
Lol i) Date: 20250240 Lol i) Date: 20250240
1225 1225
1050 1040
1
i15 i15
104 104
VG 54
525 525
Avg /
10 30
115 115
1 3. 2362, 28, 414, 40 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 1238995 5113 54.00 -2.77 49.13 30.78 5.36 4.4 30 @ AVERAGE 1 M12.00 99.07 ------ ------ B8.05 10.78 5.38 4.4 304 @ AVERAGE

Sporton International Inc. (Shenzhen)
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595

Page Number . C18 of C81




saranas. FCC RF Test Report

Report No. : FR402403C

Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Full RU_2412MHz
ANT STBC 10+11
Pol. Vertical Fundamental
. Ll i) Date: 20250240 vl i) Date: 20250240
1225 1225
1050 1050 !
i15 i15
PEAK_74
104 1 14
525 / 525
Peak iy . bt Pt et
10 30
115 115
1 3. 1362 188, i, pL) 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodhindn B0 B 0 B o deg Wodin e BN B 0 B o deg
1 1389.43 63.87 74.00 -10.13 61.87 30.78 5.36 34.14 139 239 PEAK 1 282,00 103,25 ----vv =onee- 101,23 3078 538 M4 139 239 PEAK
Lol i) Date: 20250240 Lol i) Date: 20250240
1225 1225
1050 1040
1
i15 i15
104 104
AVG 54
525 525
Avg f
10 30
115 115
1 3. 2362, 28, 414, 40 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodhindn B0 B 0 B o deg Wodin e BN B & B o deg
1 2389.95 53.16 54.00 -0.84 5116 30.78 536 3414 139 239 AVERAGE 1 281200 92.96 ------ ------ 90.95 30.78 5.37 .04 139 239 AVERAGE

Sporton International Inc. (Shenzhen)
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595

Page Number 1 C19 of C81




somoncas. FCC RF Test Report Report No. : FR402403C

Pol. Horizontal Vertical
Lo @) Date: 20250209 . Lo di) Date: 20250209
1225 1225
815 875
PEAK 74 PEAK T4
100 100
Peak s VG 54 G 5
eal
! AR R 1 Wity peans ety h Ak
iR i o "
MWM%W — WWMWWWW
Avg 30 30
175 fr
3000 6000. 9000 12000. 15000. 18000 3000 6000. 9000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndin B BN Bn & B o Wl din B BN Bn & B o
1 484.00 4407 74.00 -29.83 63.70 36.42 .88 G484 -~ --- Peak 1 484.00 45.36 74.00 -28.60 64.90 36.42 .88 G484 -~ --- Peak
Sporton International Inc. (Shenzhen) Page Number : C20 of C81

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595



somoncas. FCC RF Test Report Report No. : FR402403C

Pol. Horizontal Vertical
.. Lol dBi) Date: 2025-02-09 Lol dBim) Date: 2025-02-09
1225 1225
1050 105,
815 LIt
PEAK 74 PEAK 74
100 100
WG 54 WG 54
Peak i 1 ] M A i o, o ) W 2 A i e i g
b B s IS i
Mwwwwmwwm el I i e
%0 30
Avg
115 fr.
3000 6000, 1 15000. 18000 3000 6000 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Modin B & BN B @ B o dg Mrdn B & B B @ @B @ deg
1 4870.00 44.20 74.00 -29.80 63.81 36.50 B.72 64.83 --- - Peak 1 4878.00 43.73 74.00 -30.27 63.34 36.50 B.72 64.83 - - Peak
1 T31.00 43.63 74.00 -30.37 61.57 36.89 10.18 65.01 --- - Peak 1 731.00 43.30 74.00 -30.70 61.24 36.89 10.18 65.00 --- - Peak
Sporton International Inc. (Shenzhen) Page Number : C21 of C81

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595



saranas. FCC RF Test Report

Report No. : FR402403C

27
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_Full RU_2462MHz
ANT STBC 10+11
Pol. Horizontal Fundamental
Ly i) Date: 2025-01-22 v i) Date: 2025-01-22
1225 1225
1050 1050 1
L 875
PEAK_BE T4 PEAK_74
104 i 104
525 525 'J
Peak | ittt | sbinmomtmint
30 i it
115 115
262 Usd5 una p48 U4 2500 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Remark
MeBiBE B B B B @ dyg WeBn B BN B B B o dy
1 28370 62,39 74.00 -11.61 60.24 30.80 5.46 3411 308 0 PEAK 1 462,00 9611 ----ev -oneee 9.9 30.79 5.4 M1 38 B PEM
Ly i) Date: 2025-01-22 - Level i) Date: 2025-01-22
1225 1225
1050 1050
1
815 875
104 104
VG _BE 54 VG 54
525 525
AV k_*
30 30
Mrrannst ¥ ranasr
115 115
2462 B35 umn2 M348 U4 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Remark
MeBiBE B B B B @ dyg WeBn B BN B B B o dy
1 248.51 50.79 54.00 -3.21 48.64 30.80 5.46 3411 308 0 AVERAGE 1 2600 87.12 ------ ------ 85.00 30.79 5.44 3411 308 @ AVERAGE
Sporton International Inc. (Shenzhen) Page Number . C22 of C81

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595




s ss. FCC RF Test Report Report No. : FR402403C
27
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_Full RU_2462MHz
ANT STBC 10+11
Pol. Vertical Fundamental
Ly i) Date: 2025-01-22 v i) Date: 2025-01-22
1225 1225
1050 1050 1
L 875
PEAK_BE T4 PEAK_74
104 1 104
52I5 M 52I5
Peak WWMWWMMWWM
30 30
115 115
2462 Usd5 una p48 U4 2500 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Remark
MeBiBE B B B B @ dyg WeBn B BN B B B o dy
1 2483.58 63.10 74.00 -10.90 60.95 30.80 5.6 3411 202 273 PEAK 1 2462.00 100.24 -----v -=--=- 9.4 3079 543 M2 W MIPEM
Ly i) Date: 2025-01-22 - Level i) Date: 2025-01-22
1225 1225
1050 1050
1
L 875
104 104
VG _BE 54 VG 54
525 525
Avg ¥
30 30
Mttt e
115 115
2462 U536 umn2 M348 U4 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Remark
MeBiBE B B B B @ dyg WeBn B BN B B B o dy
1 283.51 5170 54.00 -2.30 49.55 30.80 5.46 34.11 282 273 AVERAGE 1 246200 99.25 ------ -=---- B8.15 30.79 5.43 3412 200 273 AVERAGE
Sporton International Inc. (Shenzhen) Page Number : C23 of C81

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595




somoncas. FCC RF Test Report Report No. : FR402403C

Pol. Horizontal Vertical
.. Lol dBi) Date: 2025-02-09 Lol dBim) Date: 2025-02-09
1225 1225
1050 105,
815 LIt
PEAK 74 PEAK 74
100 100
G 54 G 54
55 b 1 9
Peak ij T PR e, R o Lot i it " -
%0 30
Avg
115 fr.
3000 6000, 1 15000. 18000 3000 6000 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Modin B & BN B @ B o dg Mrdn B & B B @ @B @ deg
1 4924.00 £3.59 74.00 -30.41 63.26 36.58 B.57 64.82 --- - Peak 1 4924.00 45.18 74.00 -28.70 64.95 36.58 B.57 64.82 --- - Peak
1 T386.00 43.54 74.00 -30.46 61.53 36.81 10.18 64.98 --- - Peak 1 7386.00 4425 74.00 -29.75 62.24 36.81 10.18 64.98 --- - Peak
Sporton International Inc. (Shenzhen) Page Number : C24 of C81

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595



saranas. FCC RF Test Report

Report No. : FR402403C

28
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CHO03_Full RU_2422MHz
ANT STBC 10+11
Pol. Horizontal Fundamental
Ly i) Date: 2025-01-22 v i) Date: 2025-01-22
1225 1225
1050 1050
1
875 875
PEAK_74
104 104
1
525 525 J
Peak TS | ‘ - A
350 g s i
115 115
1 14 13548 112 13005 un 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Remark
MeBiBE B B B B @ dyg WeBn B BN B B B o dy
1 1389.30 59.12 74.00 -14.88 57.12 30.78 536 4.4 U1 0 PEAK 1 M. 92.27 ----ev -omeee %.23 W78 539 M43 M BPEM
Ly i) Date: 2025-01-22 - Level i) Date: 2025-01-22
1225 1225
1050 1050
875 875 1
104 104
VG 54
525 525 w
Avg / \L_,____
30 30
Mot
115 115
1 U4 1548 112 2906 un 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Remark
MeBiBE B B B B @ dyg WeBn B BN B B B o dy
1 1389.86 48.50 54.00 -5.50 46.50 30.78 5.36 4.4 M 0 AVERAGE 1 MR.0 872 ------ - 80.68 30.78 5.39 M3 M @ AVERAGE
Sporton International Inc. (Shenzhen) Page Number . C25 of C81

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595




somoncas. FCC RF Test Report Report No. : FR402403C

Pol. Horizontal Fundamental

Date: 2026-01-22
i HLt!vel (dBuVim)

| ki \*-tf-\
\ PEAK_BE 74

15
Peak Hidt s Blank
M

15

un w3 532 24688 344 2500
Frequency (MHz)

Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark

Mz dBuV/m dBuV/m oV difm B B m deg
1 287.68 43.79 74.00 -30.21 41.63 30.80 5.46 3410 U1 0 PEAK

Date: 2026-01-22
i HLM (dBuVim)

\ VG BE 34
25

Avg Blank
%0 1
115
un U3k U532 588 U4 100
Frequency (MHz)

Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark

Mz dBuv/m dBuv/m dw dBm B B
1 2483.62 33.76 54.00 -20.24 31.61 30.80 5.46 3411 M1 @ AVERAGE

Sporton International Inc. (Shenzhen) Page Number : C26 of C81
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595



s ss. FCC RF Test Report Report No. : FR402403C
28
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CHO03_Full RU_2422MHz
ANT STBC 10+11
Pol. Vertical Fundamental
Ly i) Date: 2025-01-22 v i) Date: 2025-01-22
1225 1225
1050 1050 1
875 875
PEAK_74
104 1 104
525 /M 525
Peak R 0 g . L e et B —
30 30 et
115 115
1 14 13548 112 13005 un 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Remark
MeBiBE B B B B @ dyg WeBn B BN B B B o dy
1 389.52 64.06 74.00 -9.94 62.06 30.78 5.36 34.34 48 270 PEAK 1 420,00 99.80 ----vv -onom- 97.78 .78 538 M.04 M8 270 PEAK
Ly i) Date: 2025-01-22 - Level i) Date: 2025-01-22
1225 1225
1050 1050
1
875 875
104 104
VG 54
525 525
Avg
30 30
115 115
1 U4 1548 112 2906 un 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Remark
MeBiBE B B B B @ dyg WeBn B BN B B B o dy
1 1389.97 53.77 54.00 -0.73 5127 30.78 5.36 34.24 248 270 AVERAGE 1 M02.00 99.85 ------ ------ B8.82 30.78 5.38 34.13 248 270 AVERAGE
Sporton International Inc. (Shenzhen) Page Number : C27 of C81

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595




somoncas. FCC RF Test Report Report No. : FR402403C

Pol. Vertical Fundamental

Date: 2026-01-22
i HLt!vel (dBuVim)

PEAK_BE 74

£

Peak n Blank
M

15

un w3 532 24688 344 2500
Frequency (MHz)

Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Mz dBuV/m dBuV/m oV difm B B m deg
1 28378 48.22 74.00 -15.78 46.07 30.80 5.6 3411 248 270 PEAK

Date: 2026-01-22
i HLM (dBuVim)

R VG BE 54
525

Avg ™ . Blank
%5l !

15

un Uik 532 24688 34 2500
Frequency (MHz)

Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Mz dBuV/m dBuV/m B difn B B
1 2483.54 36.05 54.00 -17.95 33.90 30.80 5.46 34.11 248 270 AVERAGE

Sporton International Inc. (Shenzhen) Page Number : C28 of C81
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595



somoncas. FCC RF Test Report Report No. : FR402403C

Pol. Horizontal Vertical
. Lo i) Date: 20250209 . LGB Date: 20250209
1225 1225
100 105,
875 875
PEAK 74 PEAK 74
109 100
A6 54 AVG 54
525 7 w b
Peak - w g gl " T W 1 2»-\ , -t Mol
350 34
Avg
175 .
3000 000, 1 15000, 18000 3000 G000, 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Wodndiin & BN Bh & B @ g
1 4840.00 42.84 74.00 -31.16 62.41 36.45 B.B1 64.83 - - Peak 1 4840.00 42.88 74.00 -31.12 62.45 36.45 B.B1 64.83 - - Peak
1 7266.00 44.27 74.00 -29.73 62.18 36.93 10.18 65.2 --- - Peak 1 7266.00 43.86 74.00 -30.14 61.77 36.93 10.18 5.2 --- - Peak
Sporton International Inc. (Shenzhen) Page Number : C29 of C81

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595



saranas. FCC RF Test Report

Report No. : FR402403C

29
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CHO06_Full RU_2437MHz
ANT STBC 10+11
Pol. Horizontal Fundamental
. Ll i) Date: 20250206 vl i) Date: 2025-02-06
1225 1225
1050 1040 1
i15 i15
PEAK_74
104 14
1
525 525
Peak bl o il Ll haongh bt fipbimprsith
10 Bi————
115 115
1 1354 13608 186 e Ui 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 D872 59.20 74.00 -14.80 57.20 30.78 5.36 3434 308 209 PEAK 1 M37.00 99.45 --vmev oomeee 97.37 .79 541 3412 308 209 PEAK
Lol i) Date: 20250206 Lol i) Date: 2025-02-06
1225 1225
1050 1040
1
i15 i15
104 104
VG 54
525 525
Avg
10 30
115 115
1 W54 1608 2862 Ut i 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 1389.76 47.92 54.00 -6.08 45.92 30.78 5.36 34.24 308 209 AVERAGE 1 M37.00 88.58 ------ ------ B6.49 30.79 5.42 3412 308 209 AVERAGE
Sporton International Inc. (Shenzhen) Page Number : C30 of C81

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595




somoncas. FCC RF Test Report Report No. : FR402403C

Pol. Horizontal Fundamental

Date: 202-02-06
" Level (dBuVim)

815
\*"‘m PEAK_BE 74
700 T ke \

Peak — Blank

115

w1 U5 512 148 pEir 2500
Frequency (WHz)

Linit Margin Read At Cable Preap APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark

Mz dBuv/m dBuv/m dw dB/m B B
1 2843 65.00 74.00 -9.00 62.85 30.80 5.46 3411 308 209 PEAK

Date: 202-02-06
" Level (dBuVim)

T AVG.BE 54

Avg Blank

115

i L 1pL2 148 T4 200
Frequency (WHz)

Linit Margin Read At Cable Preap APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark

Mz dBuv/m dBuv/m dw dB/m B B
1 2483.62 52.66 54.80 -1.34 50.51 30.80 5.46 34.11 308 209 AVERAGE

Sporton International Inc. (Shenzhen) Page Number : C31 of C81
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595





